
SEWERAGE AND WATER  BOARD OF

NEW ORLEANS
Financial Plan and Rate Study 2011-2020
Updated September 28, 2011
Revised April 30, 2012



Financial Plan and Rate Study 2011-2020  - i -Sewerage and Water Board of New Orleans

1.  Executive Summary.........................................................................................................................................................1
	 1.1  Scope of Report.................................................................................................................................................................... 1
	 1.2  System Obligations............................................................................................................................................................. 2
[...]
hurricane protection levee system and pumps it into Lake Pontchartrain, the Industrial 
Canal, the Intracoastal Waterway, and the Bayou Bienvenue.   The system currently 
consists of: 

• 23 Major drainage pump stations; 
• 13 underpass stations; 
• 260 miles of open and covered canals; and 
• 1,515 miles of pipes. 

 
3.1 Staffing  
The S&WB system’s pumping capacity is greater than the flow of the Ohio River (44,223 
CFS).  The staffing for this department is allocated in nine divisions. 
 
Table 3.1 – Drainage Pumping Staffing 
 

Division Description 

Number of 
Filled 

Positions 

Number of 
Open 

Positions 
Total 

Positions 
2100 Superintendent-Drainage Pumping 2 0 2 
2200 Central Control 12 3 15 
2300 Drainage Pumping Supervisor 2 0 2 
2301 Unmanned DPS Maintenance 6 0 6 
2302 DPS Maintenance-Employees 5 0 5 
2310 Old City 33 3 36 
2320 Algiers Drainage Operations 4 1 5 
2321 Station #11 4 0 4 
2330 Unmanned Drainage Stations 12 0 12 
Total  80 7 87 
 
This department has seen a significant decrease in the number of employees.  In 1996 
prior to any contract operations pressures, this department had a total of 174 
employees.  As a result of contract operations pressures in 2001, the department 
reduced overall staff to 139.  Currently, there are 87 positions in this department.  
Based on the number of pump stations, canals, and pipes, this department is 
understaffed.  Based on 0.06 FTEs per mile of pipe and canal, the total number of 
employees should be 107.  This number is higher than the current staffing level but 
below historic operating levels. The uniqueness of the S&WB operation of drainage 
stations does require an additional adjustment to the number.  Due to the crucial nature 
of the pump stations and their ability to maintain operation, we feel that 107 employees 



B-6 

 

may be low based on the complexity and the requirements to operate the stations.  The 
right size number for this department should be 115 employees. 
 
The following table shows the labor distribution and number of employees with more 
than 20 years of civil service.  Review of this data shows that there is a great potential of 
loss of institutional knowledge from employees that currently operate the drainage 
stations.  As an example, twenty-three Pumping and Power Plant Operators have more 
than 20 years of civil service indicating these employees may be close to retirement.  
These individuals have the skills required for the operation of the pump stations.  Loss of 
this skill set would create significant problems for operation and maintenance of these 
crucial stations.  The table also reveals that over 46 percent of the total number of 
employees has more than 20 years in civil service.  These stations are critical to be 
maintained and operated.   
 
Table 3.2 – Drainage Pumping Staffing Demographics 
 

Position 

Number of 
Employees 

with 20 yrs plus 
Civil Service 

Total 
number of 
positions Percentage 

Drainage & Sewerage Pump 
Supervisor 

1 1 100% 

Laborer 0 2 0% 
Office Support Specialist 1 1 100% 
Power Dispatcher 1 0 4 0% 
Power Dispatcher 2 2 4 50% 
Power Dispatcher 3 1 1 100% 
Power Dispatcher 4 1 1 100% 
Pumping and Power Plant Operator 23 28 82% 
Pumping Plant Operator 6 22 27% 
Pumping Stations Supervisor 2 2 25% 
Pumping Stations Supervisor Asst 2 3 67% 
Utility Plant Worker 0 17 0% 
Wastewater Treatment Plant Op 1 1 1 100% 
Total 40 87 46% 
 
As in all of the departments reviewed, the loss of institutional knowledge and the lack of 
a formalized process for this knowledge transfer will significantly impact the S&WB. We 
recommend the establishment of core knowledge teams composed of the most senior 
employees and identified employees to become the new repository of the institutional 
knowledge.  The purpose of these teams will be to identify and capture the crucial 
institutional knowledge vital to the operation of existing and new facilities of the S&WB.



B-7 

 

4. Sewerage Pumping 
 
Wastewater is transported to the two wastewater treatment plants through force 
mains.  These force mains receive flow from gravity collection systems, consisting of 
miles of lateral and trunk sewers and 84 lift stations.  Sewage pumping Stations A and D 
on the East Bank and Station C on the West Bank are attended stations.  Sewage 
Pumping Station A houses a supervisory control and data acquisition (SCADA) system 
that monitors the operation of all the other stations. The following table shows the 
distribution of personnel between the divisions.   
 
Table 4.1 – Sewerage Pumping Staffing 
 

 
Division 

 
Description 

Number 
of Filled 

Positions 

Number 
of Open 
Positions 

 
Total 

Positions 
2400 Sewerage Pumping Supervisor 15 2 17 
2401 Sewer PS Maintenance 3 0 3 
2412 Automatic Stations-Algiers 2 1 3 
2413 Maintenance Sewer Stations-Algiers 2 1 3 
Total  22 4 26 
 
The following table shows that training for new Pumping and Power Plant Operators will 
be required based on the number of employees with civil service greater than 20 years 
and the required skill set that has to be maintained to produce power within the S&WB 
system. 
 
Table 4.2 – Sewerage Pumping Staffing Demographics 
 

 
 
Position 

Number of 
Employees with 
20 yrs plus Civil 

Service 

 
Total number 
of positions 

 
 

Percentage 
Public Works Maint Wrk 2 1 1 100% 
Pumping and Power Plant Operator 2 3 67% 
Pumping Plant Operator 2 10 20% 
Pumping Stations Supervisor 1 2 50% 
Pumping Stations Supervisor Asst 2 3 67% 
Utility Plant Worker 0 7 0% 
Total 8 26 31% 

 



B-8 

 

5. Water Pumping and Power 
 

The mission of the Water Pumping and Power department is steam production and the 
generation of 25 Hertz power.  The facilities located at the Carrollton power plant 
include three steam turbines and one gas turbine for a total capacity of 61 megawatts as 
well as high pressure water pumping. The steam required for the turbines is generated 
in the six boilers with a total nominal capacity of 750,000 pounds of steam per hour.  
 
The power station at the Algiers Water Treatment Plant is capable of generating 60 cycle 
power using diesel generators. The station generates sufficient power to support 
operations at the Algiers Water Treatment Plant.  The station can perform a frequency 
change from 25 cycle power supplied from the Carrollton power plant to 60 cycle 
power.  
 
The following table shows the distribution of personnel between the divisions that 
compose the Water Pumping and Power department.  
 

Table 5.1 – Water Pumping and Power Staffing 
 
 
 
Division 

 
 
Description 

Number 
of Filled 

Positions 

Number 
of Open 
Positions 

 
Total 

Positions 
3100 Superintendent 6 0 6 
3102 Shift Employees/NO River Station 5 0 5 
3103 Intake Maintenance/NO River Station 2 0 2 
3111 Boiler Operation 20 8 28 
3112 Boiler Room Maintenance Employees 8 1 9 
3130 Pumping Operations 7 1 8 
3131 Water Pumping Maintenance Personnel 4 1 5 
3135 Steam Turbine Generators 7 2 9 
3137 Maintenance Employees for Generators 6 1 7 
3150 Station C 7 0 7 
3151 Minor Maintenance Employees Station C 8 0 8 
3152 O&M Algiers Station 2 1 3 
Total  82 15 97 
 
Of the four Pumping and Power Plant Operators designated for this department, three 
have civil service experience over 20 years.  The other vulnerable position is the Steam 
Plant Engineer 3 position.  This is a key position necessary for successful power plant 
operation.   
 
 
 



B-9 

 

Table 5.2 – Water Pumping and Power Staffing Demographics 
 

 
 
Position 

Number of 
Employees 

with 20 yrs plus 
Civil Service 

 
Total 

number of 
positions 

 
 

Percentage 
Admin Support Specialist 1 2 50% 
Boiler Plant Operator 1 4 25% 
Laborer 0 14 0% 
Power Dispatcher 3 1 1 100% 
Power Dispatcher 4 0 1 0% 
Principal Engineer 0 1 0% 
Pumping and Power Plant Operator 3 4 75% 
Pumping Plant Operator 3 14 21% 
Steam Plant Engineer 1 2 10 20% 
Steam Plant Engineer 2 10 15 67% 
Steam Plant Engineer 3 0 2 0 
Steam Plant Engineer 4 1 2 50% 
Utility Plant Worker 1 21 5% 
Utility Senior Services Admin 1 1 !00% 
Wastewater Treatment Plant Operator 3 1 1 100% 
Water Chemist 3 0 7 0% 
Total 25 100 25% 
 
 



B-10 

 

6. Purification 
. 
The S&WB operates two water treatment plants.  The Carrollton plant, which has a 
design capacity of 232 mgd, is treating approximately 140 mgd of water for the East 
Bank of Orleans Parish.  The water treatment process at the plant consists of: 

• Coagulation / Flocculation with a polymer and ferric sulfate; 
• pH adjustment for corrosion control with lime; 
• Sedimentation; 
• Disinfection using chlorine and anhydrous ammonia; 
• Fluoridation using hydrofluorosilicic acid; 
• Sequestration using sodium hexametaphosphate; and 
• Filtration and discharge into the distribution system. 

 
Due to problems in the distribution system, the Carrollton Plant produces over 130 mgd 
of water to maintain adequate pressure in the distribution system. The Board 
historically maintained pressure at 68-72 psi. 
 
The Algiers plant has a design capacity of 40 mgd.  The treatment process at the plant is 
similar to that at the Carrollton facility, utilizing the same chemicals with a slightly 
modified application scheme in the upflow clarifiers.  Currently, the plant is treating 
approximately 11 mgd of water and is serving the predominantly residential West Bank 
portion of the Parish.  
 
The S&WB has a water quality laboratory located at the Carrollton Water Treatment 
Plant.  This laboratory conducts daily analyses of the river water quality and treated 
water for distribution.  Water samples from the distribution network are also analyzed 
regularly.  The lab is certified by the Louisiana Department of Health and Hospitals for 
analysis of coliform bacteria.  In addition to coliform analysis, the lab also collects 
samples for protozoan analysis. The lab also conducts the following tests: 

• Hardness; 
• Turbidity; 
• Fluoride; 
• Ammonia; 
• pH; 
• Alkalinity; 
• Chlorine residual; 
• Solids; and 
• Volatile organic compounds.   

 
The following table shows the distribution of personnel in the divisions composing the 
Purification Department. 
 



B-11 

 

Table 6.1 – Purification Staffing 
 
 
 
Division 

 
 
Description 

Number of 
Filled 

Positions 

Number 
of Open 
Positions 

 
Total 

Positions 
3200 Superintendent 3 0 3 
3210 Laboratory 9 1 10 
3220 Carrollton Supervisor 4 0 4 
3221 Chemical House 8 0 8 
3222 Door  Unit 1 0 1 
3223 Maintenance and Relief 4 1 5 
3225 Reservoir Washing Labor 2 1 3 
3226 Sycamore Filters 8 0 8 
3227 Mtcc Employees/Sycamore Filters 6 0 6 
3228 Mtcc Employees/Claiborne filters 3 0 3 
3229 Claiborne Filters 2 0 2 
3240 Algiers Supervisor 3 0 3 
3241 Maintenance & Relief 5 1 6 
3242 Head House 5 0 5 
3243 Filter #2 6 0 6 
Total  69 4 73 
 
 
Based on an industry standard of 0.62 FTEs per mgd produced, the S&WB requires 81 
FTEs.  This is an increase from the 73 authorized positions.  The S&WB could significantly 
enhance operations by fully staffing the authorized positions. 
 
The following table shows the problem developing with this department due to: 
 

 aging of key personnel 
 need to stay ahead of water quality regulations and other regulations (EPA, 

DEQ, DOT, and DHS) 
 aging of infrastructure 
 state certification requirements of operator 

 
In the high skills area of Water Purification Operators, the S&WB is facing mass 
retirement of these individuals due to their service longevity.  



B-12 

 

Table 6.2 – Purification Staffing Demographics 
 

 
 
 
Position 

Number of 
Employees 
with 20 yrs 
plus Civil 
Service 

 
 

Total 
number of 
positions 

 
 
 

Percentage 
Laboratory Technician 1 0 2 0% 
Laboratory Technician 2 0 1 0% 
Laboratory Technician 3 1 1 100% 
Laborer 1 2 50% 
Office Assistant 3 0 1 0% 
Office Support Specialist 0 1 0% 
Public Works Maint Wrk 1 1 1 100% 
Public Works Supervisor 1 1 1 100% 
Sr Office Support Specialist 0 1 0% 
Utility Plant Worker 0 13 0% 
Utility Senior Services Mgr 1 1 100% 
Utility Service Administrator 0 1 0% 
Water Chemist 1 0 1 0% 
Water Chemist 2 0 1 0% 
Water Chemist 3 0 2 0% 
Water Purification Operator 1 6 14 43% 
Water Purification Operator 2 15 22 68% 
Water Purification Operator 3 4 4 100% 
Water Purification Operator 4 3 3 100% 
Total 33 73 45% 
 
As in all of the departments reviewed, the loss of institutional knowledge and the lack of 
a formalized process for this knowledge transfer will significantly impact the S&WB. We 
recommend the establishment of core knowledge teams composed of the most senior 
employees and identified employees to become the new repository of the institutional 
knowledge.  The purpose of these teams will be to identify and capture the crucial 
undocumented institutional knowledge vital to the operation of the S&WB. 



B-13 

 

7. Facility Maintenance 
 

The Facility Maintenance Department provides major electrical; welding and fabrication, 
meter installation, removal and maintenance; and mechanical maintenance for all Board 
facilities except the contractor-operated wastewater treatment plants. The 
Maintenance Department has the specialized equipment to maintain the plant process 
equipment, drainage stations, sewer lift stations, power generation equipment, and 
water meter servicing. Automated lathes and mills provide the department with the 
ability to fabricate parts when replacement parts are excessively expensive or no longer 
available.   
 
The following table shows the distribution of personnel between the divisions.  There 
are significant unfilled positions that severely impact the efficiency of this department. 
 
Table 7.1 – Facility Maintenance Staffing 
 
 
 
Division 

 
 
Description 

Number 
of Filled 

Positions 

Number 
of Open 
Positions 

 
Total 

Positions 
4000 Chief of Facility Maintenance 2 2 4 
4100 Electrical Maintenance Superintendent 1 1 2 
4110 Outside System 3 1 4 
4120 Inplant System 6 0 6 
4130 Communication-Drainage/Sewerage 7 1 8 
4260 Plant Maintenance 7 3 10 
4270 Meter Repairs 9 5 14 
4300 Mechanical Maintenance Superintendent 9 5 14 
4310 Carrollton 8 3 11 
4320 Field Crews 9 0 9 
4330 Welding & Fabrication 8 2 10 
Total  69 23 92 
 
Based on an industry standard of 0.75 FTEs per mgd produced for intensive 
maintenance activities, this department requires 98 FTEs.  In 1996, this department had 
104 employees with 136 allocated positions, which were reduced to 86 employees in 
2001 as a result of contract operations pressures as well as inability to attract and hire 
skilled trades due to low pay scales. In review and interviews with staff, the S&WB has 
lost significant capacity to maintain the equipment properly due to shortage of 
personnel, age of existing equipment, and addition of new equipment.  Currently, 26 
positions remained unfilled of the 91 total positions allocated to the Department.  It is 
very important that this department is fully staffed in order to maintain operations and 
reduce the number of expensive and time restrictive contracts for repairs of essential 
equipment. 



B-14 

 

 
The following table presents the looming problem of the loss of skilled labor to potential 
retirement of key positions.  The S&WB has equipment that requires many of their 
replacement parts to be manufactured on site due to the age of the equipment and 
unavailability of replacement parts.  One position, Utility Master Maintenance 
Supervisor, a top-level supervisory position within the department, has 100% of the 
employees with civil service longevity greater than 20 years.  The loss of the institutional 
knowledge of these individuals would severely impact the S&WB mission to provided 
service to its customers. 
 
Table 7.2 – Facility Maintenance Staffing Demographics 
 

Position 

Number of 
Employees 
with 20 yrs 
plus Civil 
Service 

Total number 
of positions Percentage 

Engineer in Training 2 0 1 0% 
Laborer 0 5 0% 
Management Development Specialist 0 1 0% 